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Please refer to the result summary.
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Test Requested Conclusion
1. As Per Client’s Requirement (Selected test parts -
as specified by client)
a) Lead content in Textiles and Plastic PASS
b) Di-(2-ethylhexyl) phthalate (DEHP), Benzyl
butyl Phthalate (BBP), Dibutyl Phthalate (DBP),
Diisononyl Phthalate (DINP), Diisodecyl PASS
Phthalate (DIDP) and Di-n-hexyl phthalate
(DnHP) content
2. Lead content in Metal (As Per Client’s PASS
Requirement)

Signed for and on behalf of
SGS Hong Kong Ltd.

Che Wai Leuk, Jerry
Section Manager
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Test Results
1. Client’'s Requirement
a) Lead content in Textiles and Plastic

Method : With reference to EPA 3050B. Analysis was performed by Atomic Absorption Spectrometry or
Inductively Coupled Argon Plasma — Atomic Emission Spectrometry.

Test ltem Result (ppm) Beporting Client’s Limit
1-8 Limit (ppm) (ppm)

Lead (Pb) ND 20 100

Comment PASS - -

Sample Description :

Blue Soft Plastic w/ White Fabric Backing (Body) (#1 - 15775, 15776)
Charcoal Soft Plastic w/ Grey Fabric Backing (Body) (#2 - 15775, 15776)
Red Soft Plastic w/ White Fabric Backing (Body) (#3 - 15775, 15776)
Black Soft Plastic w/ Black Fabric Backing (Body) (#4 - 15775, 15776)
White Fabric (Trimming) (#6 - 15775, 15776)

Black Felt Fabric (Lining) (#7 - 15775)

Black Fabric (Lining) (#8 - 15775, 15776)

Black Velcro (#9 - 15775)

N A~ WN -

Note : 1. ppm = parts per million
2. ND = Not Detected
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Test Results (Cont'd):

b) Di-(2-ethylhexyl) phthalate (DEHP), Benzyl butyl Phthalate (BBP), Dibutyl Phthalate (DBP), Diisononyl
Phthalate (DINP), Diisodecyl Phthalate (DIDP) and Di-n-hexyl phthalate (DnHP) content

Method : With reference to CPSC-CH-C1001-09.3. Analysis was performed by Gas Chromatography / Mass

Spectrometry
Result (ppm) Reporting Client’s

Test ltem 13 4 58 Limit (opm) | Limit (ppm)
Di-(2-ethylhexyl) phthalate (DEHP) ND 32 ND 30 1000
Benzylbutyl Phthalate (BBP) ND ND ND 30 1000
Dibutyl Phthalate (DBP) ND ND ND 30 1000
Diisononyl Phthalate (DINP) ND ND ND 100 1000
Diisodecyl Phthalate (DIDP) ND ND ND 100 1000
Di-n-hexyl phthalate (DnHP) ND ND ND 50 1000
Comment PASS PASS PASS - -

Sample Description :

Blue Soft Plastic w/ White Fabric Backing (Body) (#1 - 15775, 15776)
Charcoal Soft Plastic w/ Grey Fabric Backing (Body) (#2 - 15775, 15776)
Red Soft Plastic w/ White Fabric Backing (Body) (#3 - 15775, 15776)
Black Soft Plastic w/ Black Fabric Backing (Body) (#4 - 15775, 15776)
White Fabric (Trimming) (#6 - 15775, 15776)

Black Felt Fabric (Lining) (#7 - 15775)

Black Fabric (Lining) (#8 - 15775, 15776)

Black Velcro (#9 - 15775)

N h~WN -

Note : 1. ppm = parts per million
2. ND = Not Detected
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Test Results (Cont'd):

2. Lead content in Metal

Method : With reference to EPA 3050B, followed by analysis using Atomic Absorption Spectrometry (AAS).

Result (ppm) Reporting Client’s Limit
Test ltem 3 5 3 7 Limit (ppm) (ppm)
Lead (Pb) 26 28 68 30 20 100
Comment PASS PASS PASS PASS -- -

Sample Description :

Silvery Metal (Female Button) (#5 - 15775)
Silvery Metal (Female Button Holder) (#5 - 15775)
Silvery Metal (Male Button) (#5 - 15775)

Silvery Metal (Male Button Holder) (#5 - 15775)

PO~

Note : 1. ppm = parts per million
2. ND = Not Detected

*** End of Report ***
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